SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

LTE Band 5/5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum 7 Spectrum
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.20922 MHz -58.43 dBm -45.43 dB 30.000 MHz 815.000 MHz 100.000 kHz 620.19734 MHz -58.39 dBém -45,39 dB
860,000 MHz 1.000 GHz 100.000 kHz 921.15667 MHz =57.96 dBm -44,96 dB 860,000 MHz 1,000 GHz 100.000 kHz 991.43667 MHz -58.04 dBm -45,04 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -47.52 dBm -34.52 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50887 GHz -47.67 dBm -34.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -43.47 dBm -30.47 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94076 GHz -43.43 dBm -30.43 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99000 GHz -44,14 dBm -31.14 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99050 GHz -44,11 dBm -31.11de
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860,000 MHz 1.000 GHz 100.000 kHz 926.47667 MHz -57.60 dem -44.60 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.51687 GHz -47.38 dbm -34.38 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.91376 GHz -43.29 dBém -30.29 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99050 GHz -43.87 dBm -30.87 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

LTE Band 5/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum 7 Spectrum
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 772.04578 MHz -58.29 dBm -45.29 dB 30.000 MHz 815.000 MHz 100.000 kHz 787.99109 MHz -58.41 dBm -45.41 dB
860,000 MHz 1.000 GHz 100.000 kHz 964.32333 MHz =57.96 dBm -44,96 dB 860,000 MHz 1,000 GHz 100.000 kHz 910.56333 MHz -58,12 dBm -45,12 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85426 GHz -47.80 dBm -34.80 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50237 GHz -47.26 dBm -34.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.90289 GHz -43.36 dBm -30.36 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.91489 GHz -43,56 dBm -30.56 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99350 GHz -44,02 dBm -31.02 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.98650 GHz -44,06 dBm -31.06 d&
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20.000 MHz 215.000 MHz 100.000 kHz 794.26922 MHz -58.32 dém -45.32 d8
860,000 MHz 1.000 GHz 100.000 kHz 973.23667 MHz -57.96 dem -44.96 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -47.42 dbm -34.42 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.,98825 GHz -43.37 dém -30.37 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99000 GHz -44.06 dBm -31.06 d&
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ssamonias. FCC RADIO TEST REPORT Report No. : FG151401B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0024
40 Normal Voltage 0.0105
30 Normal Voltage 0.0065
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0118
0 Normal Voltage 0.0063

PASS
-10 Normal Voltage 0.0008
-20 Normal Voltage 0.0055
-30 Normal Voltage 0.0075
20 Maximum Voltage 0.0139
20 Normal Voltage 0.0000
20 Battery End Point 0.0004

Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.35 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.
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ssamonias. FCC RADIO TEST REPORT Report No. : FG151401B

LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.87 5.83 6.41 - PASS
TEL : 886-3-327-3456 Page Number : A7-1 of 25
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ssamonias. FCC RADIO TEST REPORT Report No. : FG151401B

LTE Band 7 / 20MHz / QPSK LTE Band 7 / 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

= Spectrum =
Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db
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Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
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LTE Band 7 / 20MHz / 256QAM
Middle Channel / Full RB
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Ref Level 30.00 cem  Offset 11,70 db
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@153 view
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Ci y Cumulative Distril Function Samples: 130000
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 492 | 490 | 9.85 | 9.67 | 14.30 @ 14.42 | 19.14 | 18.78
Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.89 - 9.69 - | 14.42 - 1906 | -
TEL : 886-3-327-3456 Page Number : A7-3 0of 25
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG151401B

LTE Band 7

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

J

Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.8a dBm) ™M1[1] 13.77 dBm)
2.59651800 GHz 2.53540000 GHz
20 20 -
26.00 dB T ndB 26.00 dB
10d A 4.915000000 MHz 0d A - s A BYE P 4.895000000 MHz|
)‘ 516.1 [ q factor 517.9
od [ 0 d
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|20 s < By o v vy 7 T
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,536518 GHz 14.83 dBm nd@ down 4.915 MHz M1 2.5354 GHz 13.77 dBm nd@ down 4,895 MHZ
T 1 2,532512 GHz -11.51 dam nd8 26.00 dB TL L 2,532532 GHz -12.00 dBm n 26,00 d8
T2 1 2,537428 GHz -11.07 d8m Q factor 516.1 T2 1 2.537428 GHz -12.18 dém Q factor 517.9
L )i ] o (]
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ddle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 GBm  Offset 11,70 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.16 dBm) ™M1[1] 15.77 dBm)
: 2.5974180 GHZ| 2.5318230 GHz
20 M1 20
I i ndiy, 26.00 dB ndg 26.00 dB
w0 A S i Yt A 9.850000000 MHz 104 |~ B 9.670000000 MHe|
] Q factor 257.6 7 Q factor 261.8
od [ 0 d
-10 df -10 d
20 d . 20 d
J"\f\/"\—\f\’\., " L_f ~ . -~
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40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,537418 GHz 16.16 dBm ndB_down 9.85 MHz ML 2.531823 GHz 15.77 dBm ndB_down 9,67 MHZ
TL 1 2,530125 GHz -9.62 dBm nd8 26.00 dB TL L 2.530185 GHz -11.17 dbm nd8 26.00 dB
T2 1 2,539975 GHz -9.79 dBm Q factor 257.6 T2 1 2.539855 GHz -9.80 dBm Q factor 261.8

J

J

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 57 dBm)| ™M1[1] 14.01 dBm)
2.5959290 GHZ| 1720 GHz]
= 26.00 dB @ ndB 26.00 dB
- ALY N 14.206000000 MH:2 04 rel Al BEO o P 14.416000000 MHz
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-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,535029 GHz 15.57 dam nd8 down 14,205 MHz ML 2.533172 GHz 14.01 dBm ndB_down 14,416 MHz
TL 1 2,527777 GHz -10.86 dBm nd8 26.00 dB TL L 2.527837 GHz -11,93 dam 26.00 dB
T2 1 2,542073 GHz -10.43 dBm Q factor 177.4 T2 1 2.542253 GHz -11.58 dam 178.7
L )i ] o (]
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG151401B

LTE Band 7

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

J

Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.04 dBm) ™M1[1]
2.5427520 GHz
= nd 26.00 dB @ nda 11 26.00 dB
d -~ S, RNV | a e . 19.141000000 MHZ| " A Bu K 18.781000000 MHz
o T Qfactar” 132.8 n 1 6 fhcear v Ty 135.3
04 | 04 | |
-10 df v -10 d "F' !':
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3R s T 30 v AL
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.542752 GHz 14,04 dBm nd8 down 19,141 MHz ML 2.540475 GHz 13.52 dam nd8 down 18,781 MHz
T 1 2,52541 GHz -11.82 dbm nd8 26.00 dB TL L 2,525649 GHz -13.82 dbm n 26,00 d8
T2 1 2,54455 GHz -11.90 d8m Q factor 132.8 T2 1 2.544431 GHz -12.55 dam Q factor 135.3
L )i ] o (]

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

J

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 3.16 dBm)| MI[1] 14.28 dBm
2.53931200 GHz 2.5389760 GHZ]
20 O 26.00 dB| @ nde M1 26.00 dB)
i 5 ~ P - P
g ; _ N ~ 4.885000000 MHZz 0d - rof _ g l/\_/\\ l;c.gunmmutj \1»—14
/ X 518.6) Q factor \ 262.0
od 0 d
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! » 4
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S
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-40 d -40 de
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.533312 GHz 13.16 dam nd8 down 4.885 MHz ML 2538976 GHz 14.28 dam nd8 down 9.60 WHZ
T 1 2,532562 GHz -12.93 dbm nd8 26.00 dB TL L 2,530125 GHz -11.72 dm nd8 26,00 d8
T2 1 2,537448 GHz -12.68 dém Q factor 51B.6 T2 1 2.539815 GHz -12.28 dém Q factor 262.0
L )i ] o (]

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.43 dBm) ™M1[1] 11.45 dBm)
2.5296650 GHz 2.5400750 GHz]
20 20
T nd 26.00 dB ndBy, 26.00 dB
w0 b Bu, w 14.416000000 MHz| 0d Bu ﬁ . 19.061000000 MHz|
""‘ B R Tactor ™" 175.5 [ff S VEWAS e T el T‘h)"l,/f‘\ 133.3]
od 0 d
{ !
-1 d — 10 di )\
204 [ 20d /
AT o -3I_D_,,.x'w, B T -
v g e A
-40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,529665 GH2 13.43 dBm nd@ down 14.416 MH2 M1 2.540075 GHz 11.45 dBm nd@ down 19.061 MHZ
T 1 2,527717 GHz -12.59 dbm nd8 26.00 dB TL L 2,52545 GHz -14.78 dm 26.00 d8
T2 1 2,542133 GHz -12.11 dém Q factor 175.5 T2 1 2.54451 GHz -14.22 dBm 133.3
L )i ] o (]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 448 | 450 | 9.05 | 9.01 | 13.43 | 13.46 | 17.82 | 17.74
Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.48 - 9.03 - 1340 - | 1786 | -
TEL : 886-3-327-3456 Page Number . A7-6 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

LTE Band 7

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 14.43 dBm)
547000 GHz
= 4.475524476 MHz @ . T Occ B 4496 MHz
10 d s SV ATl S 104 Ff om0 Al \m FANAYS Wy
/ /
od / 0 di 5
/ / 4
10 df -10 o
f t
/ \ / \
2 204 {
20 d | " 20 {f T
’ AL s L | \
a0 + . = =
P ¥
40 df
50 d -50 di
&nd 60 d
CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2536259 GHz 15.36 dam ML 2,53547 GHz 14,43 dam
TL 1 2,5327622 GHz 8.91 dBm Oce Bw 4,475524476 MHz TL L 2.5327522 GHz 10.37 dBm Oce Bw 4.495504496 MHz
T2 1 2,5372378 GHz 10.25 dam T2 1 2.5372478 GHz 8.33 dam

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 15.42 dBm)
2.5387760 GHz
20 = 20
o ;\o:\,;_n\w - ~ 9.010989011 MHz
ETARIELY LR P o TL | e
10d 104 A% ]
|
d L i /
a T 1 o 7
| !
10 df I\ 10 ol i
s | /
20 d l 20 d -
e il ~ s - - | A
~an = Ly 30 = Nt faam AV e v
40 df -40 di
50 d -50 di
&nd 60 d
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2536459 GHz 16.51 dam ML 2.538776 GHz 15.42 dBm
TL 1 2,5304446 GHz 11.98 dBm Oce Bw 9.050943051 MHz TL L 2.5304845 GHz 9.18 dBm Oce Bw 9.010969011 MHz
T2 1 25394955 GHz 10.48 dam T2 1 2.5394955 GHz 9.91 dam

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

L I

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k M (@17 Max
™M1[1] 14.15 dBm)
. 5329920 GHz,
= i 13.426573427 MHz| @ _ ‘, 13.456543457 MHz
APl P > AV - J2
1w0d ¥ ¥ | 0d A e
/ | 4
od 0d |
! | \
10 df - -10 di L
\ ! \
204 & 20 d { |
N
sqafi ) g -t !
7 x A . R
A L e
-40 ds
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.540455 GHz 13.94 dam ML 2.532992 GHz 14,15 dam
T 1 2,5262567 GHz 9.60 dBm Oce Bw 13.426573427 MHz TL L 2,5282567 GHz 9.01 dBm Oce Bw 13.456543457 MHz
T2 1 2.5416833 GHz 9.27 dom T2 1 2.5417133 GHz 8.10 dam
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG151401B

LTE Band 7

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.70 dBm) ™M1[1] 12.15 dBm)
- 2 1210 GHz - 187560 GHZ,
T Occ B 17.822177822 MHz Qec Bre 17.742257742 MHz
1 . A o 12 1] 7] .
tad y Y 104 < - R
/ | f {
od f t od f
/ \ |
10 df + 10 £
, \
204 / 20d
i \ 7 T
o p S st |
RN . ) - o -
TQE dRmr AP AL PR = TNy Y
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.539371 GHz 14,70 dam ML 2.538756 GHz 12.15 dam
T1 1 2,5260089 GHz .67 dBm Oce Bw 17.822177822 MHz T1 L 2,5260889 GHz 8.42 dBm Oce Bw 17.742257742 MHz
T2 1 2.5439111 GHz 8.01 dam T2 1 2.5438312 GHz 6.39 dam
L I 4 [S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
2.58 dBm)| 14.29 dBm)|
2.53294200 GHz 2.5356990 GHZ]
= 4.475524476 MHz @ f,l 9.030969031 MHZ
S R N
o N N 104 T)_l ™ ™, AT
od l 0 d
/ \ [
-10 df 7 -10 d
204 .‘f 20d
/ N |
a0 ¢ "
e AU P ANV
il PragLNY ia) 40 d
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.537942 GHz 12,58 dam ML 2.535699 GHz 14,29 dBm
T1 1 2,5327622 GHz .09 dBm Oce Bw 4,475524476 MHz T1 L 2,5304545 GHz 8.13 dBm Oce Bw 9.030969031 MHz
T2 1 2,5372378 GHz 7.20 dam T2 1 2.5395155 GHz 8.98 dam
L I 4 - [S JL 4 -
Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
2.20 dBm)| ™M1[1] 12.95 dBm)
- 2.5920330 GHz - 5368780 GHz,
13996605397 MHz 17.862137862 MHz
di 1 o, 1 i s .
10 : e e “\ 10 A e
0d / oa [ |
» \ f l
10 df - 10 o f
\
20 d - 20 di
7
f - | i
-30 = = }
2 B A v Iy "
e A
-40 ds
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.537033 GHz 12,20 dam ML 2.535878 GHz 12.35 dam
T1 1 25262667 GHz 7.61 dm Oce Bw 13.396603397 MHz T1 L 2,5260889 GHz 6.13 dBm Oce Bw 17.882137862 MHZ
T2 1 2.5416833 GHz 7.00 darm T2 1 2543951 GHz 7.08 dam
L I 4 [S JL 4 -
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Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrum || Spectrum

Ref Level 30.00 dém  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 d&m Offset 11.70 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit ¢heck PARS | SPURIGUECHBEKARS_ PABS
0 dblfe_$EURIOUS }INE_ABS PABS 20 chife_$PURIOUS LINE_ABS PASS
10 dBm | 10 dBm
0da }l 0 dém
-10 d8m

3VL‘H;U‘: LINE_ABS
-30 dBm

-20 dBm:

J

, -10 dBm
[

|

L -30 dem
-40 dBm W / ‘kk -40 dBm J
| N s | A

N L N
S0 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49313 GHz -42.08 dBm -17.08 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56969 GHz 18.83 dBm -11.17 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.,49598 GHz -38.26 dBm -25.26 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -18.43 dBm -8.43 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49896 GHz -35.38 dBm -25.38 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -31.69 dbm -21.88 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -17.77 dém -7.77 B 2.575 GHz 2.576 GHz 1,000 MHz 2.57566 GHz ~41.01 dBm -23.01 dB
2,500 GHz 2.505 GHz 100,000 kHz 2.50036 GHz 19.80 dBm -10.20 dB 5.576 GHz 2.595 GHz 1,000 MHz 2.57855 GHz 39.67 dbm “14.67 dB
\
) ) I [ >
Date: 24.MAY.2021 14:42:3!

Lowest Band Edge / Full RB Highest Band Edge / Full RB

pectru

Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 11.70 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHE CHAEKARS_ PABS
on dhlpe_$PURIOUS LINE ABS BABS 20 cblpe—bPurIOlS LINE ABS PASS
10 dBm 10 dBm
odp
-10 dem

SPUR lljU‘: LINE_ABS

-40 dBm g -40 dBm g,

A g,
50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts stop 2.505 GHz | |[['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49381 GHz -35.80 dBm -10.80 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56624 GHz 5.80 dBm -24.20 dB
2.494 GHz 2.496 GHz 1.000 MHz 2,49560 GHz -29.63 dBm -16.63 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -27.67 dBm -17.67 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49888 GHz -23.71 dém -13.71 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57106 GHz -23.75 dbm -13.75 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -25.72 dBm -15.72 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57510 GHz -31.54 dBm -13.54 dB
2,500 GHz 2.505 GHz 100,000 kHz 2.50387 GHz 6.21 dBm -23.79 dB 5.576 GHz 2.595 GHz 1,000 MHz 2.57617 GHz ~34.55 dbm ~5.55 dB
\
] j >
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LTE Band 7 / 5MHz / 16QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum = s um

Ref Level 30.00 dém  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 d&m Offset 11.70 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100

@1 AvaPwr [@1 avoPwr

Limit §heck PAES | SPURIGHE GLNEKABS_ PARS
o0 dh’_ﬂ! sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dém ﬂ\ 10 dBm ‘*1
0de I{ 0 dBm l
-10 dem l -10 dBm |

b NG
. 4 SN | Y ST

e W F e

-60 dBm

e 7 I =
SPURIOUS_LINE_ABS L 20 dBm: I h |

-60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 249183 GHz -43.56 dBm -18.56 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56965 GHz 18.27 dBm -11.73 dB
2.494 GHz 2.496 GHz 1.000 MHz 249591 GHz -40.61 dBm -27.61 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -19.20 dBm -9.20 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49898 GHz -32.12 dém -22.12 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57105 GHz -32.68 dbm -22.88 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -16.38 dBm -6.38 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57503 GHz -39.05 dBm -26.05 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50033 GHz 19.25 dEm -10.75 dB 2.576 GHz 2.595 GHz 1,000 MHz 2.57768 GHz -40.90 dBm -15.90 dB
\
) v I [ >

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum

Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 cvgPwr

Limit §heck PARS | SPURIGHE CHAEKARS_ PARS

on dhlpe_$PURIOUS LINE ABS BABS 20 cblpe—bPurIOlS LINE ABS PASS

10 dBm 10 dém

0de [astan it E—

-10 dem

SPURIDUS_LINE_ABS \

[
-40 dBm W -40 dBm

-50 dgm -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
RangeLlow | Rangeup | RBW | _Frequency | Powerabs |  atimit Range Low | Rangeup | RBW | Frequency | Powerabs |  atimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49381 GHz -37.51 dBm -12.51 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56684 GHz 4.97 dBm -25.03 dB
2.494 GHz 2.496 GHz 1.000 MHz 2,49555 GHz -32.88 dBm -19.88 d8 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -28.91 dBm -19.91 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49893 GHz -26.88 dBm -16.88 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57108 GHz -26.01 dBm -16.01 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -28.58 dBm -18.58 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57531 GHz ~34.28 dBm -21.28 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50369 GHz 5.20 dBm -24.70 dB 2.576 GHz 2.595 GHz 1,000 MHz 2.57620 GHz -36.26 dBm -11.26 dB
\
] j >
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

LTE Band 7 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 dhi_‘[_llP. SPURIOUS_LINE_ABS PASS
10 dBm rn‘ 10 cBm ﬁ
ode I | 0 dem l
-10 dam ' l\ -10 dem ! {
I . | |
SPURIGUS_LINE_ABS ‘ | 20 dem r \ [
30 dem j l\ -30 dem ,1 \
40 dBm y 40 dBm
o \ J', ot L .
50 dem . 50 dBm——
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,404 GHz 1.000 MHz 2.49202 GHz -45.65 dBm -20.65 di 2.565 GHz 2.570 GHz 100.000 kHz 2.56965 GHz 16.41 dBm ~13.59 db
2,494 GHz 2.496 GHz 1.000 MHz 2.49533 GHz -42.69 dém -29.59 d& 2,570 GHz 2.571 GHz 100.000 kHz 2,57001 GHz -22.31 dBm -12.31 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49893 GHz -35.49 dBm -25.48 di 2,571 GHz 2.575 GHz 1,000 MHz 2.67120 GHz -35.30 dbm -25.30 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,49997 GHz -22.36 dém -12.36 dB 5575 CH= 2 576 GHe 1,000 MHz 267562 GHz 3972 dBm 2670 dB
2,500 GHz 2,508 GHz 100,000 kHz 2,50030 GHz 17.65 dBm -12.35 dB > 576 GHz 5 585 GHz 1,000 Mz 5 57807 GHe —40.07 chm 1507 db
T
) v I [ >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum

SGL Count 100/100

Ref Level 30.00 dBm

Offset 11.70 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém

Offset 11.70 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit fheck PAES | SPURIGNIECHHEKABS PABS
o0 dhifie _BPURIOUS LINE_ABS PASS 20 abjpe—_bPURIOUS LINE ABS PASS
10 dBm 10 dBm
0 dB Pt st ] e rhon,
-10 dBm /‘ 10 dem ]\
SPURIDUS_LINE_ABS J! -20 dBm: " |
-30 dBm , -30 dem
40 dBm WWM 0 dami%me
S0 dBm -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49397 GHz -42.10 dBm -17.10d8 2,565 GHz 2.570 GHz 100.000 kHz 2.56728 GHz 3.18 dBm -26.82 db
2.494 GHz 2.496 GHz 1.000 MHz 2,49534 GHz -37.87 dém -24.87 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -30.48 dBm -20.48 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49894 GHz -34.32 dBm -24.32 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57165 GHz -31.99 dBm -21.99 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -29.67 dBm -19.67 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57533 GHz 39.01 dbm Z26.01 dB
2.500 GHz 2.50S GHz 100.000 kHz 2.50250 GHz 3.46 dim ~26.54.d8 2,576 GHz 2.595 GHz 1.000 MHz 2.57608 GHz -40.68 dbm -15.68 dB
\
) i )
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SPORTON LAB.
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LTE Band 7/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

m ] o
ectrum o s um 7
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGLNEKARS_ PARS
o0 dh’_uu sPURIOUS ) INE_ABS PASS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dém J”‘ 10dBm ,n|
ode J I 0dem } L
-10 dem f H -10 deém ( ,L
SPURIOUS_LINE_ABS J L 20 dem r Ii [
-30 dBm ll\ -30 dem fr’
e B \, (NS
bk -
=0 dem Y A ol cer ‘W 2
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.51 GHz || start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 2:48530 GHz =44.75 dbm -i9.75 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56946 GHz 18.61 dBm -11.39 dB
2.480 GHz 2.496 GHz 1.000 MHz 2,49177 GHz -39.43 dém -26.43 db 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -23.95 dBm -13.95 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49900 GHz -35.65 dbm -25.65 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.67282 GHz -37.76 dBm -27.76 dB
2,499 GHz 2.500 GHz 200.000 kHz 2.50000 GHz -24.52 dBm -14.52 dB 5 £75 GH= 3 580 GH2 1,000 Mz 2.57764 GHz 38,53 dbm 2553 dB
2500 GHz 2.510 GHz 100,000 kHz 2.50061 GHz 19.72 dBm -10.26 dB 5580 GHz 2.505 GHz 1.000 MHz 5 58017 GHz ~41.07 dBm 1607 B
Y
i - i [ o
Date: 24.MAY.2021 14:52:00

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
o0 dblfie_§PURIOUS LINE ABS pABS 20 chipe_BPURIOUS LINE ABS PAES
10 dBm 10 dBm
ode ey ) e 4 — __1
-10 dem J‘ I 10 dBm ‘
SPURIOUS_LINE_ABS J 20 dBm \ 1
30 dem 30 cBm LY J“*‘"‘-Wm—uwm.%
40 dém w 40 dBm i
“S07dem -50 dBm
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.450 GHz 1,000 MHz 2:49042 GHz -41,60 dBm -16.60 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56342 GHz 3.36 dBm -26.64 db
2.480 GHz 2.495 GHz 1.000 MHz 249587 GHz -31.60 dBm -18.60 dB 2.570 GHz 2.571 GHz 200,000 kHz 2.57002 GHz -29.37 dBm -19.37 dB
2496 GHz 2:499 GHz 1.000 MHz 249840 Gz -29.60 dém -19.60 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57119 GHz -26.39 dBm -16.39 d&
2.499 GHz 2.500 GHz 200,000 kHz 2.49999 GHz -29.40 dBm -19.40 dB 5575 CH= 2 280 GHz 1,000 MHz 267774 GHz ~30 20 dBm 1720 de
2.500 GHz 2.510 GHz 100.000 kHz 2.50554 GHz 3.72 dBm -26.28 d& 2.580 GHz 2.595 GHz 1.000 MHz 2.58042 GHz -32.76 dBm -7.76 dB
Y
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LTE Band 7 / 10MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um

Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
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Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,400 GHz 1.000 MHz 2.49009 GHz -46.11 dBm -21.11 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56540 GHz 18.15 dBm ~11.85 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49315 GHz -40.01 dém -27.01 d& 2,570 GHz 2.571 GHz 200.000 kHz 2,57002 GHz -23.95 dBm -13.95 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49896 GHz -34.95 dém -24.95 dg 2,571 GHz 2.575 GHz 1,000 MHz 2.67145 GHz -35.26 dbm -25.26 db
2,499 GHz 2.500 GHz 200.000 kHz 2,49999 GHz -22.74 dém -12.74 dB 5575 CH= 2 280 GHz 1,000 MHz 267861 GHz 3985 dBm 2685 db
2,500 GHz 2.510 GHz 100,000 kHz 2,50057 GHz 19.37 dBm -10.63 dB 5 580 GHz 5 565 GHz 1,000 Mz 558118 GHe —42.06 chm 1706 db,
T
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Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.450 GHz 1,000 MHz 2:49036 GHz -42.53 dBm -17.53 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56301 GHz 2.52 dBm -27.48 dB
2.480 GHz 2.495 GHz 1.000 MHz 249562 GHz -34.87 dBm -21.87 dB 2.570 GHz 2.571 GHz 200,000 kHz 2.57001 GHz -30.24 dBm -20.24 dB
2496 GHz 2:499 GHz 1.000 MHz 249892 GHz -32.35 dém -22.35 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57169 GHz -27.60 dBm -17.60 d&
2.499 GHz 2.500 GHz 200,000 kHz 2.49998 GHz -32.03 dBm -22.03 dB 5575 CH= 2 280 GHz 1,000 Mz 267514 GHz 3110 dBm s 10de
2.500 GHz 2.510 GHz 100.000 kHz 2.50648 GHz 2.81 dBm -27.15 d& 2.580 GHz 2.595 GHz 1.000 MHz 2.58018 GHz -34.32 dBm -9.32 dB
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LTE Band 7 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
o0 dh’_ﬂ! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dem ] 10 dBm 'li
ode “ 0 dem J‘\
-10 dam JJ L -10 dem If! \
SPURIDUS_LINE_ABS | {' 20 dém L 1
.30 dom \ -30 dem ]
40 dBm 40 dBm { |
JUIP PO \M W oo .
50 dBm -50 dBm —7 4
1 D e v bbby P
60 dam &3 dem
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2475 GHz 2,400 GHz 1.000 MHz 2.48943 GHz -46.02 dBm -21.02 d8 2,550 GHz 2.570 GHz 100.000 kHz 2.56892 GHz 16.91 dBm ~13.08 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49587 GHz -43.24 dém -30.24 de 2,570 GHz 2.571 GHz 500.000 kHz 2,57001 GHz -20.40 dBm -10.40 dB
2.496 GHz 2:499 GHz 1.000 MHz 249757 Gz -31.62 dém -21.62 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.67267 GHz -34.29 dBm -24.29 d&
2,499 GHz 2.500 GHz 500.000 kHz 2,49993 GHz -15.79 dém -9.79 dB 5575 CH= 2,590 GHz 1,000 MHz 2.67673 GHz 43 17 dBm 3017 de
2.500 GHz 2.520 GHz 100.000 kHz 2.50107 GHz 17.30 dBm -12.70 dB 2,590 GHz 2,595 GHz 1,000 MHz 2,50494 GHz -47.38 dbm -22.38 db
T
) v j [ >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém Offset 11.70 db

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
o0 dhifie _BPURIOUS LINE_ABS BASS 20 dbjpe—_$PURIOUS LINE ABS PASS
10 dBm 10 dBm
0 dB 0dem
o e 1 " w"'“-v—pv-vmmw\
-10 dem i ‘i -1o dem \
SPURIDUS_LINE_ABS | ! \ 40 dBm ‘ |
-30 dBm -0 dem
40 dam '|j "‘ 40 dBm \uH - Mm
—
50 dém -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49032 GHz -45.34 dBm -20.34 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.55689 GHz -1.82 dBm -31.82 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49582 GHz -40.03 dém -27.03 d8 2.570 GHz 2.571 GHz 500.000 kHz 2.57003 GHz -32.93 dBm -22.93 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49781 GHz -29.67 dém -19.67 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57324 GHz -31.76 dBm -21.76 dB
2.499 GHz 2.500 GHz 500.000 kHz 2.49993 GHz -34.48 dBm -24.48 dB 5 575 GH= 2,500 GHz 1,000 MHz 257817 GHe 37,13 dbm 19,16 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.51366 GHz -1.81 dBm =31.81 d8 2,550 GHz 2.595 GHz 1.000 MHz 2.59031 GHz -46.20 dbm -21.20 dB
T
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

Conducted Spurious Emission

LTE Band

7 [ 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
S [ spect i
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit §heck PARS
.10 48HE—HPLRIOUS | INF_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
_LINE_ABS S_LINE_ABS
me_ Aok e i - MMW“’M“_
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 964.37031 MHz -47.26 dBm -22,26 dB 30,000 MHz 1,000 GHz 1.000 MHz 936.73913 MHz -47,08 dem -22,08 d
1.000 GHz 2,490 GHz 1.000 MHz 2.48528 GHz -46.20 dBm -21.20 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.46443 GHz -46.64 dBm -21.64 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,27052 GHz -44,40 dBm -19,40 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,28987 GHz -44,39 dBm -19,39 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.81856 GHz -42,34 dBm -17.34 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.91816 GHz -42,35 dBm -17.35 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.60827 GHz -39.36 dBm -14.36 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.85138 GHz -39.38 dBm -14.38 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.65965 GHz -39.77 dBm -14.77 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.34010 GHz -20.30 dBm -14.80 d&
~ —_— ~ —
{ e J Ll L L J v
: 24.MAY.2021 14:44:56 D O24.MAY.2021 14:
Highest Channel / QPSK
pec 1 o
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dem - A —
T e ety Aoy - it
-60 de:
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 896,50425 MHz -47,19 dBm -22.19 dB.
1.000 GHz 2,490 GHz 1.000 MHz 2.46294 GHz -46.53 dBm -21.53 d8
2,580 GHz 5,000 GHz 1.000 MHz 4,30003 GHz -44.28 dBm -19.28 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.94256 GHz -42.28 dBém -17.28 dB
10,000 GHz 18,000 GHz 1.000 MHz 17.60327 GHz -39.27 dem -14.27 dB
18.000 GHz 26,000 GHz 1.000 MHz 20,35010 GHz -39.71 dBém -14.71 d&
i
I J -
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LTE Band 7 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK

= ||| spe ¥
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS S_LINE_ABS
'y - s -40 dBm a AP
M"‘““WW‘M o " Lerirronm ALl pratminin ool oo
i
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 999.27286 MHz -47.18 dBm -22.18 dB 30,000 MHz 1,000 GHz 1.000 MHz 966.79410 MHz -47.31 dBm -22.31dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48479 GHz -46.40 dBm -21.40 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48330 GHz -46.62 dBm -21.62 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.45924 GHz -44,29 dBm -19,20 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,49553 GHz -44.,56 dBm -19.56 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.93656 GHz -42.28 dbm -17.28 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.89916 GHz -42.29 dBm -17.25 db
10.000 GHz 18.000 GHz 1.000 MHz 15.84638 GHz -39.36 dBm -14.36 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.82089 GHz -39.25 dBm -14.25 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.36460 GHz -39.84 dBm -14.84 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.34010 GHz -30.38 dBm -14.88 d&
—_— —
)i 2 )i [

Highest Channel / QPSK

Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dBém A —— ==
PR Vo S
mew
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 924,13543 MHz -47,24 dBm -22.24 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48131 GHz -46.52 dBm -21.52 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.47714 GHz -44,39 dém -19.39 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.93756 GHz -42.25 dim -17.25dB
10,000 GHz 18,000 GHz 1.000 MHz 1583239 GHz -39,36 dBm -14.36 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.70964 GHz -39.83 dBém -14.83 d&
i
JL J
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LTE Band 7 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK

= ||| spe ¥
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS S_LINE_ABS
P ————i -40 dBm N _—
MMWW M-‘"‘*‘MWM""‘
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 969.70265 MHz -47.53 dBm -22,53 dB 30,000 MHz 1,000 GHz 1.000 MHz 991.51674 MHz -47.33 dBm -22.33 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48479 GHz -46.60 dBm -21.60 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.47039 GHz -46.79 dBm -21.79 d8
2,580 GHz 5.000 GHz 1.000 MHz 4.28342 GHz -44,43 dBm -19,43 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.32084 GHz -44.,47 dBm -19.47 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.50556 GHz -42.30 dBm -17.30 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.91806 GHz -42.36 dBm -17.36 db
10.000 GHz 18.000 GHz 1.000 MHz 15.82189 GHz -39.30 dBm -14.30 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.60627 GHz -39.26 dBm -14.26 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.35960 GHz -39.76 dBm -14.76 dBb 18.000 GHz 26,000 GHz 1.000 MHz 20.31711 GHz -20.30 dBm -14.80 d&
—_— —
)i 2 )i [

15:08:04

Highest Channel / QPSK

Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dBém X A
Vo A
P M"M‘ a
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 955,15992 MHz -46,95 dBm -21.95 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.44308 GHz -46.50 dBm -21.50 d8
2,580 GHz 5.000 GHz 1.000 MHz 4.29471 GHz -44.48 dém -19.48 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.92906 GHz -42.26 dim -17.26 dB
10,000 GHz 18,000 GHz 1.000 MHz 17.60027 GHz -39.22 dBém -14.22 dB
18.000 GHz 26,000 GHz 1.000 MHz 20,35860 GHz -39.90 dBm -14.90 d&
i
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LTE Band 7 / 20MHz

v pe
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PAR
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS P
20 d8 -20 dBm
SPURIOUS_LINE_ABS _LINE_ABS
-40 dg - x -40 dBm A =
IR e P e i " R e o T e Ay i o
s
-60 dBm
-70 dBm
-80 dBm
-00 der -90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz | ||| Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 933.83058 MHz -47.32 dBm -22.32 dB 30,000 MHz 1,000 GHz 1.000 MHz 969.70265 MHz -47.26 dBm -22.26 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -45.76 dBm -20.76 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.47883 GHz -46.49 dBm -21.49 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.47327 GHz -44,51 dBm -19,51 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.28213 GHz -44,57 dBm -19.57 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.51106 GHz -42.23 dbm -17.23 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.90906 GHz -42.11 dBm -17.11 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.60227 GHz -39.40 dBm -14.40 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.60677 GHz -39.11 dBm -14.11 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.33210 GHz -39.72 dBm -14.72 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.31911 GHz -30.78 dBm -14.78 d&
—_— —
{ ) J t 2 ( I ] 1 g
D: 15 15

Highest Channel / QPSK

oI
v
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dBm A A SSSTTEES
M“-Mww
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs |
30.000 MHz 1,000 GHz 1.000 MHz 972,61119 MHz -47,14 dBm
1.000 GHz 2,490 GHz 1.000 MHz 2.48479 GHz -46.58 dBm
2,580 GHz 5.000 GHz 1.000 MHz 4.29519 GHz -44,31 dBém -19.31 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.93156 GHz -42.44 dBm -17.44 dB
10,000 GHz 18,000 GHz 1.000 MHz 1579699 GHz -39.22 dBém -14.22 dB
18.000 GHz 26,000 GHz 1.000 MHz 20,33610 GHz -39.86 dBm -14.86 d&
~ _' ™
JL J
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Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0011
40 Normal Voltage 0.0052
30 Normal Voltage 0.0058
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0045
0 Normal Voltage 0.0015

PASS
-10 Normal Voltage 0.0006
-20 Normal Voltage 0.0060
-30 Normal Voltage 0.0059
20 Maximum Voltage 0.0037
20 Normal Voltage 0.0000
20 Battery End Point 0.0043

Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A7-25 of 25
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LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.70 5.68 6.23 - PASS
TEL : 886-3-327-3456 Page Number : A12-1 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

LTE Band 12/ 10MHz / QPSK

LTE Band 12/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 10,60 db Ref Level 30.00 cbm  Offset 10,60 db
o att 30 08 AQT 2 ms ® RBW 10 MHz I At 30 08 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
—— -
S I
0. = o -
N
0.0 -+ 0.0
Y 5
\ \
1E- " 1E-
¥ A1
LY A
1E \ 1E
| !
;
\
CF 707.5 MHz Mean Pwr + 20.00 dB CF 707.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,47 dbm 25,64 dBm 5.22 d8 2.43 0B 412 0B .70 0B 5.10 68 Trace 1 | 19.36 dbm 25,64 dBm 5.28 d8 3.04 d8 4.87 d 5.68 d8 5.09 68
I e—— I e——

LTE Band 12 / 10MHz / 64QAM

LTE Band 12 / 10MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b
Ref Level 30.00 cbm  Offset 10,60 db
o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view
e
e
o o
0.0 \
X
1E4 \
5
1E. -
\‘
t
b
CF 707.5 MHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 | 18.30 dem 25,72 dbm 7.33 d8 .13 4B 5.16 0B 5.23 0B 5.90 68
I ——

N/A

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FG151401B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 122 | 121 | 298 | 3.00 @ 492 | 483 | 975 | 9.87 - - - -
Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.21 - 3.00 - 4.87 - 9.81 - - - - -
TEL : 886-3-327-3456 Page Number 1 A12-3 of 25
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FCC RADIO TEST REPORT

Report No. : FG151401B

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 15.02 dbm)| MI[1]
707.79090 MHz
= né 26.00 dB @ nd 26.00 dB
o T Lt T 1.222400000 MHz 04 s APl B 1.214000000 MHz,
i Qfactor | 579.0 7 Qfactor | 582.9
o - 0
] \. ] !
T4 ¢ J
10 df - 10 o -- ¥
/ / -
20 d 20 d - )
! /! \
7 - I *
17 v W A Lo AT Ve e
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.7909 MHz 15.02 dBm nd@ down 1.2224 MH2 M1 707.6483 MHz 15.35 dBm nd@ down 1.214 MHZ
T 1 706.893 MHz -11.02 dam nd8 26.00 dB TL L 706.9014 MHz -10.39 dBm n 26,00 d8
T2 1 708.1154 MHz -11.21 dém Q factor 579.0 T2 1 70B.1154 MHz -10.96 dBm Q factor 582.9
L U J wa L JU L]

J

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] MI[1] 15.71 dBm
i 707. 706.47500 MHZ]
= ndB 26.00 dB @ ndB A 26.00 dB
~ PRES e
104 ; ?Q?QDD[IEIDE'I'VIHA 10 4 e’ £l _,.\ ?QQ7D[|[|DUE'|'V‘H<
7 Q factor 237.5 7 Q factor 235.7
{
0 d . 1 0 d v 1
T T iz
~1od J -0 d ;{ -
/ / 4
204 : 20 i C
— -~ \
h e
40 df
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.6558 MHz 15.93 dam nd8 down 2,379 MHz ML L 706.475 MHz 15.71 dam nd8 down 2,997 MRz
T 1 706.0185 MHz -10.35 dBm nd8 26.00 dB TL L 705.9895 MHz -10.00 dBm nd8 26,00 d8
T2 1 708.9985 MHz -10.06 d8m Q factor 237.5 T2 1 70B.9B65 MHz -9.94 dBm Q factor 235.7
L U J wa L J L]
Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 14.42 dbm)| MI[1] 13.26 dBm
706.31100 MHz 707.87000 MHZ|
= AL 26.00 dB @ M1 ndB 26.00 dB
0u N o 4.915000000 MHZ, 04 Al S Ba 4.875000000 MHZ|
i 11 143.7 )l - Q factor 145.2]
J |
o d 0 di |
+ t
] y, \
] i 1
10 df - v -10 i ¥
20 d . 20 d f \
\\ )i Y
v T -0 - 7 { — =
o e it e
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 706.311 MHz 14,42 dBm nd8 down 4.915 MHz ML 707,67 MHz 13.26 dam nd8 down 4.875 MRz
T 1 705.042 MHz -11.52 dbm nd8 26.00 dB TL L 705.042 MHz -12.41 dm 26,00 d8
T2 1 709.958 MHz -11.56 dam Q factor 143.7 T2 1 709.918 MHz -13.19 dém 145.2
L U J wa L L]
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